

Adult/Geriatric Medication Worksheet – Current Medications & PRN for Last 24 Hours Scenario

Primary IV Fluid and Infusion Rate (ml/hr)	Circle IVF Type	Rationale for IVF	Lab Values to Assess Related to IVF	Contraindications/Complications
Click here to enter text.	<input type="checkbox"/> Isotonic <input type="checkbox"/> Hypotonic <input type="checkbox"/> Hypertonic	Click here to enter text.	Click here to enter text.	Click here to enter text.

<b>Student Name:</b> Marianne Dolan		<b>Unit:</b> Click here to enter text.	<b>Patient Initials:</b> Click here to enter text.		<b>Date:</b> Click here to enter a date.	<b>Allergies:</b> Click here to enter text.	
Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Correct Dose? If not, what is correct dose?	IVP – List diluent solution, volume, and rate of administration  IVPB – List concentration and rate of administration	Adverse Effects	Appropriate Nursing Assessment, Teaching, Interventions (Precautions/Contraindications, Etc.)
Hydroxyzine pamoate	Antihistamine	Anxiety	25mg PO PRN q6	Choose an item.		Drowsiness, headache, dry mouth, blurred vision, constipation	<ol style="list-style-type: none"> <li>1. TAKE 10-30 minutes to take effect</li> <li>2. Do not take with other CNS depressants</li> <li>3. Know this medication is not addicting</li> <li>4. Avoid drinking alcohol</li> </ol>
lorazepam	Benzodiazepine	Alcohol withdrawal / anxiety	1-2 mg PO PRN q4 hours	Choose an item.		Sedation, drowsiness, muscle weakness, impaired alertness, depression, nausea, constipation	<ol style="list-style-type: none"> <li>1. May cause dependence do not take long term</li> <li>2. Report shortness of breath</li> <li>3. Do not stop abruptly</li> <li>4. Works in 20-30 mins. Effects last for 6-8 hrs.</li> </ol>
haldol	antipsychotic	for psychotic symptoms/agitation	10 mg IM PRN q8	Choose an item.		EPS (tremors, rigidity, bradykinesia, tardive dyskinesia), HA, anxiety, sleep disturbance, light touch	<ol style="list-style-type: none"> <li>1. Do not take with coffee, tea, or any caffeine</li> <li>2. Avoid driving</li> <li>3. Fall risk, get up slowly (hypotension)</li> <li>4. Hallucinations may improve in 1-2 weeks. Full effect takes 2-3 months</li> </ol>
diphenhydramine	antihistamine	management of cholinergic effects of antipsychotic	50 mg IM q8 PRN psychotic symptoms	Choose an item.	Click here to enter text.	Blurred vision, constipation, tachycardia, urinary retention, dry mouth.	<ol style="list-style-type: none"> <li>1. Avoid alcohol use &amp; cannabis.</li> <li>2. May make you drowsy.</li> <li>3. Increase fiber in diet.</li> <li>4. Can make you feel dizzy in 20-30 mins. Effects last up to 4-6 hrs.</li> </ol>

Wednesday	18-Oct	Thursday	19-Oct	Friday	20-Oct
Time of Day	Topic/Activity	Time of Day	Topic/Activity	Time of Day	Topic/Activity
0830-1100	Intrapartum Nursing	0830-1100	Postpartum Nursing		

## Adult/Geriatric Medication Worksheet – Current Medications & PRN for Last 24 Hours

Student Name: Click here to enter text.		Unit: Click here to enter text.	Patient Initials: Click here to enter text.		Date: Click here to enter a date.	Allergies: Click here to enter text.	
Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Correct Dose? If not, what is correct dose?	IVP – List diluent solution, volume, and rate of administration IVPB – List concentration and rate of administration	Adverse Effects	Appropriate Nursing Assessment, Teaching Interventions (Precautions/Contraindications, Etc.)
acetaminophen	Analgesic/antipyretic	Mild-moderate pain	500 mg PO q6 for pain of 1-4 on pain scale	Choose an item.		hepatotoxic (kidney damage), skin, rash, respiratory depression, nephrotoxicity, nausea, vomiting, constipation	1. Avoid alcohol (can damage liver) 2. Do not exceed dose (4g/day) 3. Report difficulty breathing 4. Takes effect in 1-2 hours.
olanzapine	antipsychotic	Agitation/psychotic behavior	5 mg PO q6 for agitation	Choose an item.		orthostatic hypotension, weight gain, tremor, constipation, depression, unusual behavior	1. Report onset of increase thirst. 2. Do not stand up abruptly 3. Report suicidal thoughts. 4. It takes 4-6 weeks to show full effect. For doctor first few weeks of taking it.
ibuprofen	NSAID	Mild-moderate pain	400 mg PO q6 for pain of 1-4 on pain scale	Choose an item.		Heart burn, change in bowel & kidney function, thirst & sweating, ringing in the ears, restless sleep	1. Avoid alcohol (GI bleed risk) 2. Not for patient with gastric ulcers 3. Report black, tarry stool, or blood 4. Starts to work in 30 min. Menstrual pain & fever relief up to 2 hrs. It may take a week or two to reduce inflammation.
risperdal	antipsychotic	Psychotic behavior/bipolar mania	1 mg tablet PO BID	Choose an item.		sedation, weight gain, dry mouth, arthralgic hypertension, heart burn, increased saliva & appetite	1. Monitor blood glucose 2. Take with or without food. Weight gain 3. Exercise & hot weather could cause stroke. Too cold (numbness, drowsiness & confusion) 4. Takes months for some symptoms to get better.
Nicotine patch	Stimulant	Nicotine replacement	21 mg transdermal patch daily	Choose an item.		skin rash, irregular heartbeats, palpitations, skin itching & burning	1. Do not smoke. 2. Practice breathing exercises for feelings of craving. 3. Follow up w/ provider when you stop down. Do not stop abruptly 4. Apply patch to clean, dry, hairless skin. It takes 4-6 hrs to work.

Adopted: August 2016

Adult/Geriatric Medication Worksheet – Current Medications & PRN for Last 24 Hours

Adult/Geriatric Medication Worksheet – Current Medications & PRN for Last 24 Hours

Student Name: Marianne Dolar		Unit: Click here to enter text.	Patient Initials: Click here to enter text.	Date: Click here to enter a date.	Allergies: Click here to enter text.		
Generic Name	Pharmacologic Classification	Therapeutic Reason	Dose, Route & Schedule	Correct Dose? If not, what is correct dose?	IVP – List diluent solution, volume, and rate of administration IVPB – List concentration and rate of administration	Adverse Effects	Appropriate Nursing Assessment, Teaching Interventions (Precautions/Contraindications, Etc.)
ziprasidone Mania	antipsychotic	Psychotic behavior/bipolar disorder/mania	40 mg PO BID	Choose an item.		Fear, nervousness, difficulty speaking, muscle trembling, jerking/stiffness, drooling	antiemetic & antiviral (HIV) 1. Take with food. 2. Monitor blood pressure periodically. 3. Drug interactions (diazepam, metoprolol, ranitidine) 4. Improvement can be seen in 1-6 weeks. You may notice thought clearer & more organized.
prazosin	Alpha-blocker	Nightmares	1 mg PO QHS	Choose an item.		Lack of energy, orthostatic hypotension, palpitations, blurred vision	1. Do not change positions or stand up abruptly. 2. Take medication one hour before bedtime. 3. Report difficulty breathing. 4. Do not stop taking abruptly (risk MI & stroke)
Nicotine inhaler	Stimulant	Nicotine replacement	10 mg cartridge for inhalation Q2	Choose an item.		tearing of the eyes, trouble breathing, nausea, fast/irregular heartbeat	1. Quit smoking. 2. Taper down before discontinuing 3. Works instantly. Faster than the patches. 4. Place cartridge into the mouthpiece, inhale deeply, & hold for a few seconds, exhale slowly through nose & mouth.
Click here to enter text.	Click here to enter text.	Click here to enter text.	Click here to enter text.	Choose an item. Click here to enter text.			1. 2. 3. 4.
Click here to enter text.	Click here to enter text.	Click here to enter text.	Click here to enter text.	Choose an item. Click here to		Click here to enter text.	1. Click here to enter text. 2. Click here to enter text. 3. Click here to enter text. 4. Click here to enter text.